SSSSSSSS

DESBARATS
DRINKING WATER SYSTEM

DWQMS OPERATIONAL PLAN &
OPERATIONAL PLAN NUMBER 275-401

&
-




DWQMS Operational Plan

4 6?/ : Revision Date: April 10, 2012 Revision: 2
4 (G
SSPUC
OHNSON
SERVICES Approved By: Vice President, Operations & Engineering
Title: Table of Contents Page 1 of 1

Operational Plan Section &Title

Overview of Operational Plan

Quality Management System Policy

Commitment and Endorsement

Quality Management System Representative

Document and Records Control

Drinking Water System

Risk Assessment

Risk Assessment Outcomes

C|IX|N| |V AW NP

Organizational Structure, Roles, Responsibilities and Authorities

[
o

. Competencies

[EEN
=

. Personnel Coverage

[...]
Controlled documents include the Operational Plan and its associated policies, procedures (including
applicable Standard Operating Procedures), forms, exhibits, flowcharts or other documents that are
subject to revision and are maintained on the Document Master List (Form 05-01).

Controlled documents (excluding drawings) of both internal (refers to documents created by the
Operating Authority) or external origin are included on the Document Master List. The QMS
Representative is responsible for maintaining the electronic list and ensuring an updated hard copy is
included in the Operational Plan.

All electronic controlled documents (excluding drawings) for the QMS are available on the network
drive. Data is pulled from remote servers and stored to disk nightly, in real-time the data backup is
automatically replicated to Disaster Recovery site for off-site data protection. Data is also written to
tape media for long term data retention and stored in a fire proof safe.

Documents have revision numbers and a date listed on them to identify the current version. The
“revision number” is located on each separate document within the Operational Plan. Revisions are
made to a document when a change in content occurs. A formatting, grammar, or spelling change
does not require a revision change.

The electronic documents are normally in Word and/or PDF format on the network drive under a
software program called Springboard. If the document is printed from Springboard then the
document is considered uncontrolled and not subject to revision.

The QMS Representative determines the distribution of controlled documents that are to be made
available and assigned to job positions via Springboard.

All staff are responsible for ensuring that documents remain legible, readily identifiable, and of the
current version. If a document has been damaged or made illegible, staff are responsible for
downloading the most current version for replacement.

- The Township of Johnson DWQMS Operational Plan -

DSB QMS 05 Document Record Control
Uncontrolled when printed Reviewed Date: February 21, 2014




= DWQMS Operational Plan QMs-05
& Revision Date: February 21, 2014 Revision: 10
S\ER\& Approved By: Vice President Operations & Engineering
Title: Document and Record Control Page 2 of 4

The DWQMS Office Assistant keeps all original documents, containing signatures, in file folders within
the DWQMS filing cabinet.

Documents that are only available in hard copy are kept in a safe, dry location that will ensure no
damage or deterioration.

2.2 Document Changes

Any employee can make a request for the creation or a change to a QMS document (e.g., system
procedures in the Operational Plan). Changes to documents can be a result of change in procedure,
results of an audit or suggestion for improvement.

The request is recorded in Part A on a Document Change Form (Form 05-02). Suggested changes can
also be attached to the Document Change form.

The Document Change Form is then sent to the QMS Representative who will forward the Form to
the appropriate management staff (responder) who initially approved the document.

Prior to processing document changes the QMS Representative will be responsible for ensuring that
the changes will not affect the integrity of the QMS or the processes.

The responder notes the decision on the Document Change Form and forwards the form to the QMS
Representative.

The QMS Representative ensures that Part C of the Document Change Form is completed, dated, and
filed.

If the request is denied the responder will send notification to the requester advising of the decision
and the reason why.

An employee also has the opportunity to suggest changes in the Springboard system. Comments or
suggested changes come into the QMS Representative. A group comprised of the QMS
Representative, Supervisor of Water Treatment Operations, Admin Assistant DWQMS and applicable
staff if needed for the area of concern will review the comments and make changes as required. The
Springboard system provides a response to the individual making the comment. These comments are
made available for all to see.

The Springboard system allows for an auditing trail which can be downloaded for auditing, tracking
and document and record control.

The QMS Representative then updates the Document Master List (Form 05-01). The QMS
Representative will send an updated document for review if there has been a significant change in
content. Management are responsible for advising any staff affected by the change.

- The Township of Johnson DWQMS Operational Plan -

DSB QMS 05 Document Record Control
Uncontrolled when printed Reviewed Date: February 21, 2014




= DWQMS Operational Plan QMs-05
& Revision Date: February 21, 2014 Revision: 10
S\ER\& Approved By: Vice President Operations & Engineering
Title: Document and Record Control Page 3 of 4

Obsolete documents must be marked “Obsolete” if retained for legal and/or historical purposes,
otherwise they are disposed of once a current version is made available. Only current versions of
documents are maintained on the Document Master List by the QMS Representative. The user of the
obsolete document is responsible for disposing of the document once they determine there is no
further use for the document. The retention time for obsolete documents is not pre-set and is based
on the user’s requirements.

QMS documents are retained until they are replaced by a more current version (e.g., forms) or the
life of the asset (e.g., manufacturing specifications). Documents that have identified as obsolete or
superseded by updated versions are disposed of by being thrown out.

The QMS Representative will review the Document Master List a minimum of once per year to verify
that any documents that have not been revised since the previous review are still adequate.

2.3 Records

The Records Master List (Form 05-03) identifies all of the records that this procedure applies to.
Records may be paper-based or electronic.

The electronic documents and records associated with the QMS are maintained on the network drive
which is backed up daily with a weekly rotation of tapes. All electronic controlled documents
(excluding drawings) for the QMS are available on the network drive. Data is pulled from remote
servers and stored to disk nightly, in real-time the data backup is automatically replicated to Disaster
Recovery site for off-site data protection. Data is also written to tape media for long term data
retention and stored in a fire proof safe.

The QMS Representative, in consultation with department management, determines the retention
time (active and storage) for records.

Electronic on-line data (i.e., production data, lab reports, SCADA) storage and management of these
records is by daily and weekly backing up of electronic versions and a paper copy of records is filed,
where necessary, as identified on Form 05-01.

QMS records are tracked on Form 05-03 Record Master List for retention times, and stored on the
Springboard software server (RRAM). A paper copy may be required to be housed on site for
operator reference and inspection purposes otherwise they are held at the WTO Office.

The person completing the record must ensure the record is legible, accurate and complete with
regard to recording requirements.

When records are removed from the active filing system they are put into inactive storage for a
period of 10 years. The records are identified, packed in suitable containers and stored in a safe, dry

- The Township of Johnson DWQMS Operational Plan -

DSB QMS 05 Document Record Control
Uncontrolled when printed Reviewed Date: February 21, 2014




DWQMS Operational Plan QMSs-05
Revision Date: February 21, 2014 Revision: 10
SERVICES Approved By: Vice President Operations & Engineering
Title: Document and Record Control Page 4 of 4

location that will ensure no damage or deterioration.

Disposal of records, where applicable, is approved by the department management in consultation
with the QMS Representative. Management determines the method of disposition at the time that
the records are no longer required.

2.4 Drawings

Drawings (electronic or paper copies) are kept for the life of the asset or 10 years, whichever is
longer, and are then disposed of by being thrown out.

Distribution drawings are maintained by a Consulting Engineering if requested by the Township.
Paper copies of drawings are located at the Municipal Office and the Water Treatment Plant and are
available to operational field staff.

Original physical plant drawings are stored at the Municipal Office. Paper copies for each facility are
located at the Water Treatment Plant.

3 REFERENCES

Form 05-01 Document Master List
Form 05-02 Document Change Form
Form 05-03 Records Master List

- The Township of Johnson DWQMS Operational Plan -

DSB QMS 05 Document Record Control
Uncontrolled when printed Reviewed Date: February 21, 2014




DWQMS Operational Plan QMmSs-06

L . Revision Date: May 13, 2016 Revision: 5
OHNSON &’m

SERVICES Approved By: Vice President, Operations & Engineering

Title: Drinking Water System Page 1 of 2

Desbarats Water Plant Overview

The Desbarats water treatment plant is rated as a Class 2 Water Treatment subsystem, and for the
purposes of O. Reg. 170/03 it is categorized as a Small Municipal Residential system. The treatment
plant includes two (2) low lift centrifugal pumps, each pump rated at 4.24 L/s that deliver raw water
from Lake Huron.

The plant includes an Ecodyne Monoplant water treatment system complete with mechanical
flocculation, sedimentation and dual media filtration compartments. Aluminum sulphate (coagulant),
sodium carbonate (pH adjustment), and polymer (coagulant aid) are injected into the raw water line
flowing into the rapid mix chamber of the flocculation process. Water then flows upwards through
the tube settlers which overflow to the dual media filters. The filter portion of the package plant
involves a dual media of sand and anthracite and provides for filtering to waste after backwashing.
Waste from the clarifier is drained at timed intervals to backwash settling tanks from which
supernatant travels by gravity to a diffuser in Lake Huron, located downstream from the intake site.

Post chlorination using sodium hypochlorite is injected after filtration before the clearwell to achieve
primary and secondary chlorination. There are three (3) cells to the clearwell (reservoir) with a total
storage capacity of 142 cubic meters. There is standby power for continued pumping capacity and
plant operations. The system also involves six (6) pre-charged pressure tanks for distribution
pressure control. There are approximately 276 residents using the system with 110 service
connections (93 private residences) and a secondary school with a population of about 600 students.
Water is provided to the distribution system through a submarine transmission main.

Desbarats Water Plant Raw Water Source

The Raw water for the Desbarats water treatment plant is received by the intake located in the St.
Joseph Channel of Lake Huron. The intake is approximately 70 meters from shore and is 5 meters
below the minimum water level.

The shoreline in the immediate vicinity of the channel is rocky and narrow, creating a slight current.
However, within close distance are smaller, shallow bays can influence the water quality (turbidity)
during high wind action. Run-off from heavy rain events and snow melt also tend to increase the

incoming turbidity, as well as spring and fall turn over due to water temperatures. Typical turbidity

- The Township of Johnson DWQMS Operational Plan -

DSB QMS 06 Township of Johnson System Overview
Uncontrolled when printed Reviewed Date: May 13, 2016




DWQMS Operational Plan QMmSs-06

Revision Date: May 13, 2016 Revision: 5
SERVICES Approved By: Vice President, Operations & Engineering
Title: Drinking Water System Page 2 of 2

ranges from 1.0 NTU during winter months to 5.0 NTU for the summer period. Turbidities over 100
NTU have occurred from the previously described area characteristics.

The area within the immediate vicinity of the intake is populated by a light density of seasonal
residences and a seasonal boat marina. The marina poses the greatest risk of contamination due to
recreational boat traffic and petroleum products on site. Commercial shipping traffic is some
distance away, but with water currents could pose a potential hazard.

- The Township of Johnson DWQMS Operational Plan -

DSB QMS 06 Township of Johnson System Overview
Uncontrolled when printed Reviewed Date: May 13, 2016




DWQMS Operational Plan QMs-07

o ; & Revision Date: November 22, 2012 Revision: 5
SELNSORN \Envrcss Approved By: Vice President, Operations & Engineering
Title: Risk Assessment Page 1 of 3

1

2

2.1

Purpose

To document the procedure used to complete a risk assessment in order to identify the vulnerabilities
within the drinking-water systems operated by PUC Services. The risk assessment process will:

Identify potential hazardous events and associated hazards

Assess and rank the risks associated with the hazards

Identify control measures to address the hazards

Identify critical control points within the drinking water system

e Identify a method to verify the risk assessment validity and assumptions at least once a year
e Ensure arisk assessment is conducted at least once every three years

e Consider the reliability and redundancy of the equipment

PROCEDURE

Annual Review Process

At least once per year, or following a major process change, the QMS Representative facilitates a review
of the currency of the information and validity of the assumptions used in the risk assessment process
for the drinking water system. This is undertaken by a team comprised of (at a minimum) Manager of
Water Treatment Operations, Supervisor of Water Treatment Operations and other applicable staff.

When reviewing the currency of the risk assessment information, the following may be considered:

e Process changes

e Reliability and redundancy of equipment

e Emergency situations

e Critical control point deviations (including adverses)

e QMS non-conformances related to standard operating procedures

Risk Assessment Methodology

The risk assessment is completed by filling out the Risk Assessment Form (Table 08-T1) in the order of
the drinking water system steps so that the risk assessment outcomes are created (as per QMS-08). The
previous years’ completed form is used as a template during the annual review: newly identified hazards
are inserted into the previous year’s form and the columns are filled out as described below and
removed hazards are deleted.

- The Township of Johnson DWQMS Operational Plan -

DSB QMS 07 Risk Assessment

Uncontrolled when printed Reviewed Date: March 14, 2014




:ﬁ@m

ERVICES

DWQMS Operational Plan QMs-07

Revision Date: November 22, 2012 Revision: 5

Approved By: Vice President, Operations & Engineering

Title: Risk Assessment

Page 2 of 3

Column in Risk
Assessment Form

Information in Column

A — Step
B — Hazard
Description

Column A is populated with the treatment process steps and distribution system
components, and associated hazards are documented in Column B. At least annually the
information in these columns is reviewed to ensure the drinking water system steps have
been captured, and associated hazards are identified and described.

C—Team Notes
(includes Control
Measures)

The “Team Notes” section is used to provide additional information such as:
e Brief description of the applicable prerequisite program
e Description of applicable control measures
e Standard Operating Procedures that address the hazard

D — Likelihood
E — Consequence
F - Detectability

The likelihood (L) and consequence (C) of the hazardous event occurring are assessed using
the Risk Assessment Rating (Table 07-T1) as a guide.

(D) Detectability, vulnerability and/or critical customers may also be considered when